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Plastics Industry Development Center
Polymer Materials Testing Laboratory
Analysis/Test Report

Date Received: 2017/08/23

Assignment No: 106A011-J312410

Date Issued: 2017/08/31

Applicant : Ho Kai Technology Co.,Ltd

Address : 1F.,No.208-1,Qiancun Rd.,Daya Dist.,
Taichung City 428, Taiwan
Articles : Tableware

Notice: 1. There are _5 _pages in this report, including the cover page; The Test Report has to be presented, if

necessary, as complete copy, not part of it.

2. The contents of this report is for reference only, not for advertising, general public or any other
commercial purposes.

3. The article(s) * name of the article(s) to be tested and Sampler(s) is supplied by the applicant ; PIDC
is responsible for carrying out necessary analyzing procedures only.

4. The Analysis/Test Report is invalid, if it is modified or duplicated without PIDC's permission. PIDC
does not guarantee the reported values in the Report when test is done by using other test pieces. The
Test Report may not be used as evidence in a court of law.

5. “* ”Means the method has been certified by ISO/IEC 17025.

Authoredty %/MLQ/ 4{ W

Chaf Su-San
Grotip Leader
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Plastics Industry Development Center

Polymer Materials Testing Laboratory
Analysis/Test Report

Application No :  106A011-1312410
Date Tested : 2017/08/24~2017/08/25

Item(s)/ Method(s) Result(s) Note

The main material of the sample is determinate as Polylactic acid
; . (PLA), not contained as Polypropylene (PP), Polyethylene (PE),
i g/lg;)e_rggz??g ;ysm Polystyrene (PS) and Polyvinyl Chloride (PVC) with FTIR (Fourier *
transform infrared spectroscopy) and DSC (Differential Scanning
Calorimeter) analysis.

REMARK :
1. Material Analysis
1.1 Wavelength: 4000 cm™ ~ 600 cm™
<Blank Below>
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Plastics Industry Development Center

Polymer Materials Testing Laboratory
Analysis/Test Report

Application No :
Date Tested :

106A011-J312410

2017/08/24~2017/08/25

)Attached spectrogram 1: Infrared rays analysis
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Plastics Industry Development Center

Polymer Materials Testing Laboratory

Analysis/Test Report

Application No :

Date Tested :

106A011-J312410

2017/08/24~2017/08/25

Attached graph 2: Differential Scanning Calorimeter Analysis
Data Collected: 2017/8/25 |7 02:10.53
Operator ID.
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Plastics Industry Development Center
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Application No :  106A011-J312410

Date Tested : 2017/08/24~2017/08/25

Attached photo 3: Specimen
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